
Group: 12LD 477-2

Engine: 12LD 477-2   Drawing: P

HYDRAULIC PUMP ADAPTER

POS. CODE DESCRIPTION Qty

 01 447R.097 gasket 2PD 1

 01 4580.229 gasket 1PD 1

 02 042R.002 center ring 1PD 1

 02 042R.003 center ring 2PD 1

 03 874R.046 support 2PD 1

 03 874R.048 support 1PD 1

 04 447R.095 gasket 1

 05 813R.021 halfcoupling 2PD 1

 05 814R.069 halfcoupling 1PD 1

 06 997R.034 screw M 5 X 30 3

 07 600R.070 gear shaft 1

 08 468R.055 gear 1

 09 «–––––» gasket 0

 10 3240.004 nut  M 5 2

 11 «–––––» cover 1

 12 877R.080 support 1

 13 1901.029 union bolt M 8 1

 14 4670.058 copper gasket diam. 8,2X12X1,5 4

 15 949R.073 lubricating pipe 1

 16 «–––––» see pos. A 9a 0

 17 3240.164 nut M 8 4

 18 6780.085 stud M 8 X 35 (47) 4

 19 8460.055 locating dowel 2

 20 602R.096 gear shaft 1

 22 470R.048 gear 1

 23 231R.026 support cover 1

 24 7625.008 washer diam. 6,4 6

 25 9730.012 screw M 6 X 20 6

 26 1901.029 union bolt M 8 1

 27 4670.058 copper gasket diam. 8,2X12X1,5 2

 28 949R.024 lubricating pipe 1

 29 9730.115 screw M 5 X 14 2

 30 233R.077 cover 1

 31 1200.006 O-ring 1

 32 1200.040 O ring 113 1

 33 771R.001 washer diam. 5,3 2

 34 108R.063 sleeve 1

printed by LOMBARDINI:   11/08/2010  -      1



Engine: 12LD 477-2  Drawing: P

printed by LOMBARDINI:   11/08/2010


